

Report Number : 205

Report Date: 02/11/2005

Client: Birse Construction Limited  
Humber Road  
Barton on Humber  
South Humberside  
DN18 5BW

Site: Hampton Hargate Phase 1

Testing Required: Determination of in-situ densities using Core Cutting Method.

Specification: BS.1377 : Part 9 : 1990 Method 2.4

General Information:

Material Description :

General Location : See Client Ref.

Date Tested :

Weather :

Lab Reference : 41/1-44/1

Results of Testing:

Client Sample No.	Test Location	Wet Density (Mg/m <sup>3</sup> )	Natural M/C (%)	Dry Density (Mg/m <sup>3</sup> )
-------------------	---------------	----------------------------------	-----------------	----------------------------------

Comments :

Signed : \_\_\_\_\_